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{ELLP TEST REPORT RD0248/11/2003
Title: Thinlite 343.106: Summary of Photometrical Measurements and Environmental Tests
Std: SAE J186a
SAE J575¢
Result: Complies
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This report includes rescarch and test results of product stated above. Tests are carried out in controlled circumstances according to the standards mentioned.
il not otherwise mentioned. The results reported in this report concerns only the tested samples. This document contains proprictary information that shall not
be transmitted to any third party without written consent by or behalf of laboratory of Hella lighting Finland Oy. The same applies to file copying, wholly o
partially.
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@D TEST REPORT RD0248/11/2003
Test: Std.: Test report no.: Results / Notes:

Photometrical measurements SAE J186a RD0242/11/2003 Complies

| Vibration test SAE J575¢ RD0243/11/2003 Complies
Moisture test SAE J575e RD0244/11/2003 Complies
Dust test SAE J575e RD0245/11/2003 Complies
Corrosion test SAE J575¢ RD0246/11/2003 Complies

| Warpage test SAE J575e RD0247/11/2003 Complies

Number of test samples:

2 red + 2 grey / photometry

1 red + 1 grey/ each environmental test

Date: 24 November, 2003
Place: Hella Lighting Finland Oy
Report approved by: N

Timo Birling
Laboratory manager
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